
 

 

 
 

Board of Directors Meeting 
 
 

September 22, 2020 
2:15pm 



 
 695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      

434.977.2970 
434.293.8858 

www.rivanna.org 
  

 
BOARD OF DIRECTORS 

 
Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority 

 
DATE:   September 22, 2020 
 
LOCATION:  Virtually via ZOOM 
 
TIME:   2:15 p.m. 
 

AGENDA 
1. CALL TO ORDER 

 
2. STATEMENT FROM THE CHAIR 

 
3. MINUTES OF PREVIOUS BOARD MEETINGS 

a. Minutes of Regular Board Meeting on August 25, 2020 

4. RECOGNITION – DR. TARRON RICHARDSON 
 

5. EXECUTIVE DIRECTOR’S REPORT  
 

6. ITEMS FROM THE PUBLIC 
 

7. RESPONSES TO PUBLIC COMMENTS 
 

8. CONSENT AGENDA 
[...]
(including, but not limited to, the Virginia Freedom of Information Act (Section 2.2-3700 et.seq. (Virginia 
Code Ann.)) governmental regulation, or legal process; provided, however, the Recipient shall give the 
Disclosing Party prompt notice of the service of the subpoena or other process, unless such notice is 
prohibited by law, so that the Disclosing Party may seek a protective order or other legal remedy to 
prevent disclosure within the timeframe required for disclosure under such applicable law, and shall 
disclose only such information as the Recipient determines is required by such process or protective 
order. 

 
f. The term “affiliate” shall mean any company or entity that (a) controls, either directly or indirectly, a Party, (b) 

is controlled, directly or indirectly, by such Party, or (c) is directly or indirectly controlled by a company or 
entity, that directly or indirectly controls such Party, or a related person.  “Control” means the right to exercise 
50% or greater of the voting rights (stock or otherwise) of such entity.   

 
3. No Rights.  Nothing contained herein shall be construed as granting to either Party any license or right under 

any patent, copyright, or other intellectual property of the other Party, nor shall this Agreement impair the right of 
either Party to contest the scope, validity or alleged infringement of any patent or copyright.  In addition, title to 
the Confidential Information shall remain at all times with Disclosing Party, and nothing contained herein shall be 
construed as assigning, conveying, selling or otherwise granting any ownership rights to the Confidential 
Information to Recipient. Notwithstanding the provisions of Section 10, herein below, the Disclosing Party 
represents and warrants that it has, or will have at the time of disclosure, the legal right to use and disclose any 
intellectual or otherwise protected property interests that are included in the Confidential Information. 

 
4. Term.  The foregoing commitments of each Party shall survive any termination of the Relationship between the 

parties. 
 
5. Governing Law.  This Agreement shall be governed by, construed and enforced in accordance with the laws of 

the Commonwealth of Virginia, without regard to the principles of conflicts of law and the Uniform Computer 
Information Transaction Act, all rights and remedies to be construed and interpreted in accordance therewith.   

 
6. Enforcement.  In the event of a breach of this Agreement, or in the event that such breach appears imminent, a 

Party shall be entitled to pursue all legal and equitable remedies to which it may be entitled under the laws of the 
Commonwealth of Virginia.  In no event, however, shall either Party be liable to the other for any consequential, 
punitive, special, exemplary, indirect or other similar damages whether the same are based on or arise under or 
out of contract, warranty, delay, tort including without limit negligence, statute, strict liability, or otherwise. 

 
7. No Obligations.  Neither this Agreement, nor the disclosure of Confidential Information under this Agreement, 

nor the ongoing discussions and correspondence between the Parties or their respective directors, officers, 
employees, agents, representatives, contractors or subcontractors shall create any obligation of a Party to furnish 
information to the other Party or their respective affiliates, if any, or to enter into any binding commitment 
regarding the Project.  If in the future, the Parties elect to enter into a binding commitment regarding the Project, 
such commitment will be explicitly stated in a separate written agreement executed by both Parties, and the 



 
Page 3 of 4 
 

 

  
 

Parties hereby affirm that they do not intend their discussions, correspondence, and other activities to be 
construed as forming a contract regarding the subject matter of the Confidential Information or any other 
transaction between them without execution of such separate written agreement.   

 
8. Return or Destruction of Confidential Information.  At any time upon the written request of the Disclosing 

Party, and subject to any applicable laws (including, but not limited to, the Virginia Public Records Act, Section 
42.1-76 et. seq. (Code of Virginia Ann.)) and regulations, Recipient and Recipient’s Representatives shall 
promptly return or destroy all Confidential Information made available by the Disclosing Party, including without 
limitation, any copies or extracts or other reproductions thereof, analyses, compilations, studies or other 
documents in whatever form prepared by or for the Recipient and containing Confidential Information.  The 
destruction of Confidential Information shall be certified to the Disclosing Party by an authorized officer of 
Recipient supervising such destruction.  The Recipient may retain copies of Confidential Information (a) if, based 
on the advice of legal counsel, such destruction would be unlawful or violate any order, judgment, writ or decree 
to which the Recipient or its Representatives are subject or bound, (b) to comply with applicable law, regulation, 
stock exchange rules or bona fide internal document retention and archival policies and (c) residing in the 
Recipients automatic computer backup systems; provided, however, that in each case the retained Confidential 
Information may not be used or disclosed except in accordance with the terms of this Agreement. The Parties 
acknowledge that any Confidential Information that may have been disclosed by the Recipient pursuant to 
subpoenas, court orders, Freedom of Information requests, and other circumstances addressed in Section 
2(e)(v), above, will not be retrieved or destroyed by the Recipient. 

 
9. Costs.  Recipient and Recipient’s Representatives shall bear all costs of the evaluation of the Confidential 

Information provided by the Disclosing Party, including the fees and disbursements of counsel and advisors 
engaged by Recipient.   

 
10. No Warranty.  The Parties hereby acknowledge that neither Party, nor any of its respective agents, or 

representatives, affiliates or assigns makes any representations or warranties whatsoever, either express or 
implied, concerning the accuracy, completeness or correctness of the Confidential Information disclosed 
hereunder, nor shall any such representation or warranty be implied.  Disclosing Party expressly disclaims any 
and all liability that may be based on the Confidential Information, errors therein or omissions there from.  Subject 
to such limitations and restrictions as may be specified therein, only those representations and warranties that 
are made in a binding agreement for the Project, when, as and if executed, will have any legal effect.  Recipient 
receives and utilizes such Confidential Information at its sole cost, risk and exposure.  Recipient agrees that 
Disclosing Party shall not have any liability under the terms and conditions of this Agreement resulting from the 
use of or reliance upon the Confidential Information unless damage or injury to the Recipient or third parties is 
caused by or arises from the negligent acts or omissions or willful misconduct of the Disclosing Party, or from the 
Disclosing Party’s violation of any applicable laws, rules, licenses, or regulations, or from Disclosing Party’s 
breach of contracts with third parties.  At all times hereunder Disclosing Party shall retain ownership of all 
Confidential Information disclosed.   

 
11. Public Disclosures/Press Releases.  Subject to the provisions of Section 2(e)(v), above, neither Party shall 

issue any press release or make any public disclosure of any kind including one that indicates that discussions 
or negotiations are taking place concerning the Project or a possible transaction without the prior written consent 
of the other Party, which consent shall not be unreasonably, withheld, conditioned or delayed. 

 
12. Miscellaneous.  This Agreement represents the entire agreement between the Parties with respect to the subject 

matter herein, and may be executed in one or more separate counterparts, all of which shall constitute one and 
the same agreement and may be amended only in writing executed by both Parties.  The failure of either Party 
to enforce or insist upon compliance with any of the terms or conditions of this Agreement, the waiver of any term 
or condition of this Agreement, or the granting of an extension of time for performance, shall not constitute the 
permanent waiver of any term or condition of this Agreement, and this Agreement and each of its provisions shall 
remain at all times in full force and effect. No amendment, modification and/or discharge of this Agreement shall 
be valid or binding on the Parties unless made in writing and signed on behalf of each of the Parties by their 
respective duly authorized officers or representatives.  All notices hereunder shall be in writing and mailed, faxed 
or otherwise delivered to the address shown above, unless the Party to whom notice is to be given has provided 
a change of address to the other Party in writing (and then to such changed address) and shall be effective upon 
receipt or on the fifth (5th) business day after posting if by first class U.S. mail. 

 



 
Page 4 of 4 
 

 

  
 

IN WITNESS WHEREOF, the Parties have made and executed this Agreement effective as of the date first above 
written. 
 
The Rector and Visitors of the Rivanna Water and Sewer Authority 
University of Virginia 
 
 
By: _________________________   By: _____________________________ 
        William I. Mawyer, Jr. P.E. 
 
Title: Executive Vice President and   Title: Executive Director 
             Chief Operating Officer     



Water and Wastewater 
Facilities and Treatment 
Processes
PRESENTED BY:

DAVE TUNGATE,  DIRECTOR OF OPERATIONS

BOARD OF DIRECTORS MEETING

SEPTEMBER 22 ,  2020



Drinking Water Processes
•Protect raw water quality in the reservoirs

•Pump raw water from reservoirs to water treatment plants

•Treat the water to exceed Safe Drinking Water Act standards

•Pump drinking water into the distribution system to meet daily 
water demands

•Maintain distribution system water quality



Water Supply Reservoirs

South Fork Rivanna Reservoir Sugar Hollow Reservoir Ragged Mountain Reservoir

Totier Creek ReservoirBeaver Creek Reservoir



Water Treatment Capacity in Million Gallons per Day

South Rivanna 12          Under renovation 

Observatory 7.7         Under renovation 

North Rivanna 2

Crozet 1            Under renovation 

Scottsville 0.25

Red Hill Well Field 0.006

Water Plant Operators 26.4

Wastewater Treatment Capacity in Million Gallons per Day

Moores Creek 15

Glenmore 0.381

Scottsville 0.10 and 0.20

Stone Robinson 0.006

Wastewater Plant Operators 16

Facilities & Staffing



Water Treatment Plants
5

Crozet

North Rivanna

Scottsville Red Hill 

South Rivanna

Observatory 



South Rivanna Reservoir



Giardia & 
Cryptosporidium 



South Rivanna Raw Water Pump 
Station 



South Rivanna WTP

3 Flocculators

Mixing Basin

6 Sedimentation 
Basins



Heavy floc 
particles 
passing into 
sedimentation 
basins

10



South Rivanna WTP

Chlorine Contact 
Tank

Sodium Hypochlorite 
Building Main Filtration Plant

GAC Building

Filter Press Building



Finished 
Water 
Pumps 



Activated 
Carbon

PAC

GAC



Powdered Activated Carbon



Granular Activated Carbon 
Contactors



16

South Rivanna WTP 
8 Contactors

320,000 lbs of GAC
8 MGD Capacity

Observatory WTP
2 Contactors

80,000 lbs of GAC
2 MGD Capacity

North Rivanna WTP 
1 Contactor

40,000 lbs of GAC
1 MGD Capacity

Scottsville WTP 
2 Contactors

12,000 lbs of GAC
0.25 MGD 

Capacity

Crozet WTP 
2 Contactors
40,000 lbs of GAC
1 MGD Capacity



Filter Belt 
Press



Drinking Water Testing 
Requirements

Monthly reports submitted to Virginia Department of Health  
include the following:
• Daily volume of water pumped and produced at each facility

• Amount of chemicals and dosage used daily at each water plant 
(coagulant, lime, powder activated carbon, polymer, corrosion inhibitor, 
chlorine, and fluoride) 

• Filter turbidity and backwash, water temperatures (raw and finished), and 
pH reports 

• Finished water chlorine residuals and disinfection calculations

• Total Coliform sample results for Urban, Crozet, Scottsville, and Red Hill 
Systems

18



Wastewater 
Facilities

WWTP

WWTP
WWTP

WWTP



Moores Creek AWRRF
20

Secondary Clarifiers

Holding Ponds

Grit removal 

Equalization Basins

Primary Treatment

Biological Treatment

Screens

Odor Control



21

Holding Ponds

Secondary Clarifier

Moores Creek AWRRF



Moores Creek “Dry Side” 

5 Anerobic Digesters

In-Plant Clarifiers 
(To be removed)

Lime silo (to be 
removed)

Methane Sphere UV channels Outfall



Sewer Pump 
Stations at 

Moores 
Creek

Moores Creek Pump Station 

Rivanna Pump Station 



24

Holding Ponds

Primary Treatment

Secondary Clarifiers

Biological Treatment

Equalization Basins

Screens 



Screens



Debris Removed with screens



Grit Removal System



Grit 
Removed



Primary Treatment



Odor 
control for 
Primary 
Clarifiers



Biological 
Treatment



Secondary Clarifiers



Sand Filters



Ultraviolet light channels



Discharge 
to Moores 
Creek



Centrifuge 



Dewatered 
Sludge 
(biosolids)



Moores Creek Nutrients



Wastewater Plant Performance 
Testing

Monthly compliance reports are sent to Virginia 
Department of Environmental Quality
oMoores Creek

• Dissolved  oxygen (DO) daily
• pH daily
• Total Suspended Solids (TSS) 5 times a week
• Ammonia 5 times a week 
• Escherichia coli (E.Coli) bacteria 4 times a week
• Total Phosphorus 2 times a week
• Total Nitrogen 2 times a week
• Chemical Biological Oxygen Demand 1 time a week



Questions?


	_RWSA Board Packet Cover Sheet
	1-Board Meeting Agenda September 22, 2020
	AGENDA

	2-RWSA Statement of Chair to Open Meeting_edits
	3a-RWSA_Board_Minutes_082520_draft
	4 - TRichardson Resolution
	5-1Exec Dir Report September 22, 2020
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS
	FROM:  BILL MAWYER, EXECUTIVE DIRECTOR
	SUBJECT:       EXECUTIVE DIRECTOR’S REPORT
	DATE:  SEPTEMBER 22, 2020

	5-2 GFOA Letter
	5-3 20200820_ACSA Water Supply Plan Projects
	5-4RAGGED_TO_SRWTP_easements20
	8a-1Finance Memo-August 2020
	MEMORANDUM
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS


	8a-2RWSA FIN STMTS-AUGUST 2020
	8a-3Urban Flows Water&Wastewater-Historical Chart-Aug 2020
	8b-Operations Board Report August 2020 final
	REVIEWED BY: BILL MAWYER, EXECUTIVE DIRECTOR
	WATER OPERATIONS:

	All RWSA Water Resource Recovery Facilities (WRRFs) were in regulatory compliance with their effluent limitations during August 2020.  Stone-Robinson School was closed for the month of August and had zero discharge.  Performance of the WRRFs in August...
	NR = Not Required
	NL = No Limit
	<QL: Less than analytical method quantitative level (2.0 ppm for CBOD, 1.0 ppm for TSS, and 0.1 ppm for Ammonia).
	Nutrient discharges at the Moores Creek AWRRF were as follows for August 2020.
	*State allocations are expressed as annual amounts.  One-twelfth of that allocation is an internal monthly benchmark for comparative purposes only.

	8c-Ongoing Projects September 22, 2020
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS
	FROM: JENNIFER WHITAKER, DIRECTOR OF ENGINEERING & MAINTENANCE
	SUBJECT:       STATUS REPORT:  ONGOING PROJECTS
	DATE:  September 22, 2020
	Under Construction
	Design and Bidding
	Planning and Studies
	Other Significant Projects
	History
	Under Construction
	1. Crozet Water Treatment Plant Expansion
	2. South Rivanna and Observatory Water Treatment Plant Renovations
	3. MC Holding Pond Solids Removal and Disposal – Odor Control Phase 2
	4. Crozet Flow Equalization Tank
	5. MC Aluminum Slide Gate Replacements
	6. South Rivanna Dam – Gate Repairs
	The South Rivanna Dam, originally constructed in 1965, is equipped with two 36” diameter slide gates and conduits, one each on the north and south abutments of the dam, which can be utilized to dewater the facility or to meet minimum instream flow (MI...
	7. Sugar Hollow Dam – Rubber Crest Gate Replacement and Intake Tower Repairs

	Design and Bidding
	8. Ragged Mountain Reservoir to Observatory Water Treatment Plant Raw Water Line and Raw Water Pump Station
	9. Beaver Creek Dam and Pump Station Improvements
	10. Airport Road Water Pump Station and Piping
	11. South Fork Rivanna River Crossing
	12. MC Clarifier and Lime Silo Demolition
	13. MC Generator Fuel Expansion
	14. MC Facility Renovations
	15. MC Exterior Lighting Improvements
	16. MC 5 kV Electrical System Upgrades
	17. Glenmore WRRF Influent Pump and VFD Addition

	Planning and Studies
	18. South Rivanna Reservoir to Ragged Mtn. Reservoir Water Line Right-of-Way
	19. Urban Finished Water Infrastructure Master Plan
	20. Upper Schenks Branch Interceptor, Phase II
	21. Asset Management Plan
	22. Albemarle-Berkeley PS Capacity Analysis
	23. Buck Mountain Master Plan
	24. MC Facilities Master Plan
	25. SRR to RMR Pipeline – Pretreatment Pilot Study

	Other Significant Projects
	26. Urgent and Emergency Repairs
	 South Rivanna Dam Apron and River Bank Repairs
	 Urban Water Line Valve and Blow-off Repair

	27. Interceptor Sewer and Manhole Repair
	28. Security Enhancements


	8d-WWM Monthly Board Report - September 22, 2020
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS
	FROM: JENNIFER WHITAKER, DIRECTOR OF ENGINEERING & MAINTENANCE
	SUBJECT:       WHOLESALE METERING REPORT FOR AUGUST 2020
	DATE:  sEPTEMBER 22, 2020

	8e-1UVA SWTS Agreement 2020
	MEMORANDUM
	TO:   RIVANNA WATER & SEWER AUTHORITY
	BOARD OF DIRECTORS
	FROM:                   DAVE TUNGATE, DIRECTOR OF OPERATIONS


	8e-2 20200912_UVAH Program Agreement
	The Authority shall maintain a Commercial General Liability insurance policy, providing coverage for bodily injury and property damage, with limits of liability not less than $1,000,000 per occurrence and $3,000,000 aggregate with coverage for Premise...
	The Authority shall ensure that all contractors and subcontractors hired by the Authority who will be entering onto the Premises for the purpose of demolition or construction shall be sufficiently and appropriately bonded and shall obtain the followin...

	8e-3Confidentiality Agreement.UVA.RWSA 9.11.20
	9a-Water and WW presentation 9-14-2020
	Water and Wastewater Facilities and Treatment Processes
	Drinking Water Processes
	Water Supply Reservoirs
	Facilities & Staffing
	Water Treatment Plants
	South Rivanna Reservoir
	Giardia & Cryptosporidium 
	South Rivanna Raw Water Pump Station 
	South Rivanna WTP
	Heavy floc particles passing into sedimentation basins
	South Rivanna WTP
	Finished Water Pumps 
	Activated Carbon
	Powdered Activated Carbon
	Granular Activated Carbon Contactors
	Slide Number 16
	Filter Belt Press
	Drinking Water Testing Requirements
	Wastewater Facilities
	Moores Creek AWRRF
	Slide Number 21
	Moores Creek “Dry Side”  
	Sewer Pump Stations at Moores Creek
	Slide Number 24
	Screens
	Debris Removed with screens
	Grit Removal System
	Grit Removed
	Primary Treatment
	Odor control for Primary Clarifiers
	Biological Treatment
	Secondary Clarifiers
	Sand Filters
	Ultraviolet light channels
	Discharge to Moores Creek
	Centrifuge 
	Dewatered Sludge (biosolids)
	Moores Creek Nutrients
	Wastewater Plant Performance Testing
	Questions?




